
Westward Operating Instructions and Parts Manual 
 
 
  
 
 
 

 
14 

70 Lb. Broadcast Salt Spreader 

10F636 

 

For Repair Parts, call 1-800-323-0620 
24 hours a day – 365 days a year  
 
Please provide the following: 
- Model Number 
- Serial Number (if any) 
- Part description and number as shown on parts list 
 
Figure 1 – Repair Parts Illustration for Model 10F636 
 
 



Westward Operating Instructions and Parts Manual 
 
 
  
 
 
 

 
15 

70 Lb. Broadcast Salt Spreader 

10F636 

 
Repair Parts List   
 
 
 
 
 1 Hopper  1 
 2 Hex Bolt M6x40  13 
 3 Big Flat Washer Ø6  11 
 4 Rivet Ø5x8  2 
 5 Swivel Axle Sleeve  1 

 6 Fixed Adjustable Plate  1 
 7 Hopper Assembly Tube  1 
 8 Active Adjustable Plate  1 
 9 Hex Bolt M6x20  4 
 10 Torsional Spring Base  1 

 11 Torsional Spring  1 
 12 Hex Lock Nut M6  24 
 13 Flat Washer Ø8  2 
 14 Connecting Fix Plate  1 
 15 Hex Lock Nut M8  3 

 16 Impeller TTYTL3154716G 1 
 17 Support Leg  1 
 18 Outer Axle Bushing  TTYTL3154718G 2 
 19 Inner Axle Bushing TTYTL3154719G 2 
 20 Wheel Space Bush  2 

 21 Pneumatic Wheel TTYTL3154721G 2 
 22 Flat Washer Ø16  1 
 23 Cotter Pin Ø4x30  1 
 24 Thin Washer  1 
 25 R Pin Ø3x75 TTYTL3154725G 1 

 26 Screw M4x20  1 
 27 Gear Box & Axle assembly TTYTL3154727G 1 
 28 Hex Bolt M6x60  1 
 29 Fixing Connecting Rod  1 
 30 Spacer Bush  1 

 31 Hex Bolt M8x75  1 
 32 Support Tube  1 
 33 Hex Bolt M6x35  2 
 34 End Cap  2 
 35 Handle Grip  2 

 36 Handle Tube Right Side  1 
 37 Handle Connecting Tube  1 
 38 Handle Tube Left Side  1 
 39 Handle Connecting Block  1 
 40 Hex Bolt M6x50  3 
 
 
 
   
 
 
 

Reference    
Number  Description    Part Number   Qty. 



Westward Operating Instructions and Parts Manual 
 
 
  
 
 
 

 
16 

70 Lb. Broadcast Salt Spreader 

10F636 

 
Repair Parts List   
 
 
 
 

 41 Adjustable Rod  1 
 42 Nylon Washer  1 
 43 Lock Washer Ø6  1 
 44 Adjustable Handle  1 
 45 Adjustable Handle Grip  1 

 46 Wing Nut M6  1 
 47 Spacer  1 
 48 Connecting Plate  1 
 49 Gauge and Lever Assembly  1 
 50 External Teeth Lock Washer Ø8  1 

 51 Carriage Bolt M6x25  1 
 52 Rain Cover TTYTL3154752G 1 
 53 Hopper Screen TTYTL3154753G 1 
     54 Deflector Kit 10F637 1 
  

  

 
REPLACEMENT PARTS ARE NOT AVAILABLE FOR ITEMS THAT DO NOT HAVE A PART NUMBER LISTED 
THIS IS A STANDARD HARDWARE ITEM 
 
 
 
 
 
 

Reference    
Number  Description    Part Number   Qty. 

Manufactured for Grainger International, Inc. 
100 Grainger Pkwy., Lake Forest IL  60045  U.S.A.



Instrucciones de Operación y Manual de Piezas de Westward  
 
 
  
 
 
 

 
30 

Esparcidor de Sal de Amplio Alcance de 70 Lb. 

10F636 

 

Para las Piezas de Reparación, llame al 1-800-323-
0620 
24 horas al día - 365 días al año 
 
Por favor proporcione los siguientes datos: 
- Número de Modelo 
- Número de Serie (si existe) 
- Descripción y número de piezas que aparecen en la lista de piezas 
 
Figura 1 – Ilustración de Piezas de Reparación para el Modelo 10F636 
 
 



Instrucciones de Operación y Manual de Piezas de Westward  
 
 
  
 
 
 

 
31 

Esparcidor de Sal de Amplio Alcance de 70 Lb. 

10F636 

 
Lista de Piezas de Reparación   
 
 
 
 
 1 Tolva  1 
 2 Perno Hexagonal M6x40  13 
 3 Arandela Plana Grande Ø6  11 
 4 Remache Ø5x8  2 
 5 Manguito de Eje Giratoria  1 

 6 Placa Ajustable Fija  1 
 7 Tubo de Conjunto de Tolva  1 
 8 Placa Ajustable Activa  1 
 9 Perno Hexagonal M6x20  4 
 10 Base de Muelle Torsional  1 

 11 Muelle Torsional  1 
 12 Tueca Hexagonal de Bloqueo M6  24 
 13 Arandela Plana Ø8  2 
 14 Placa fija de conexión  1 
 15 Tuerca Hexagonal de Bloqueo M8  3 

 16 Impulsor TTYTL3154716G 1 
 17 Pata de Apoyo  1 
 18 Buje de Eje Exterior  TTYTL3154718G 2 
 19 Buje de Eje Interior TTYTL3154719G 2 
 20 Buje espaciador de Rueda  2 

 21 Rueda Neumática TTYTL3154721G 2 
 22 Arandela Plana Ø16  1 
 23 Chaveta Ø4x30  1 
 24 Plana Fina  1 
 25 Pasador R Ø3x75 TTYTL3154725G 1 

 26 Tornillo M4x20  1 
 27 Conjunto de Caja de Engranajes y Eje TTYTL3154727G 1 
 28 Perno Hexagonal M6x60  1 
 29 Biela para Fijación  1 
 30 Buje Espaciador  1 

 31 Perno Hexagonal M8x75  1 
 32 Tubo de soporte  1 
 33 Perno Hexagonal M6x35  2 
 34 Tapa de Extremo  2 
 35 Empuñadura de Asidero  2 

 36 Tubo de Asidero de  Lado Derecho  1 
 37 Tubo de Conexión de Asidero  1 
 38 Tubo de Asidero de  Lado Izquierdo  1 
 39 Bloque de Conexión de Asidero  1 
 40 Perno Hexagonal M6x50  3 
 
 
 
   
 
 
 

Número de    
Referencia  Descripción    Número de Pieza  Cantidad 



Instrucciones de Operación y Manual de Piezas de Westward  
 
 
  
 
 
 

 
31 

Esparcidor de Sal de Amplio Alcance de 70 Lb. 

10F636 

 
Lista de Piezas de Reparación   
 
 
 
 

 41 Barra Ajustable  1 
 42 Arandela de Nylon  1 
 43 Arandela de Bloqueo Ø6  1 
 44 Asidero Ajustable  1 
 45 Empuñadura de Asidero Ajustable  1 

 46 Tuerca de Mariposa M6  1 
 47 Espaciador  1 
 48 Placa de Conexión  1 
 49 Conjunto de Calibrador y Palanca  1 
 50 Arandela de Bloqueo de Diente Exterior Ø8  1 

 51 Perno de Carruaje M6x25  1 
 52 Cubierta de Lluvia TTYTL3154752G 1 
 53 Criba de Tolva TTYTL3154753G 1 
 54 Deflector 10F637 1 

  

 
LAS PIEZAS DE REPUESTO NO ESTÁN DISPONIBLES PARA ÍTEMS QUE NO TIENEN UN NÚMERO EN LA 
LISTA 
ESTE ES UN ÍTEM DE FERRETERÍA ESTÁNDAR 
 
 
 
 
 
 

Número de    
Referencia  Descripción    Número de Pieza  Cantidad  

Fabricado para Grainger International, Inc. 
100 Grainger Pkwy., Lake Forest IL  60045  U.S.A.

32 



Instructions d'Utilisation et Manuel de pièces Westward 
 
 
  
 
 
 

 
46 

10F636 

Epandeur à sel capacité 70 livres 

 

Pour les pièces de rechange, appeler le 1-800-323-
0620 
24 heures sur 24 – 7 jours sur 7 
 
Veuillez fournir les renseignements suivants: 
- Numéro de modèle  
- Numéro de série (le cas échéant) 
- Description et numéro figurés dans la liste des pièces  
 
Figure 1 - Illustration Pièces de rechange pour le modèle 10F636 
 
 



Instructions d'Utilisation et Manuel de pièces Westward 
 
 
  
 
 
 

 
47 

10F636 

Epandeur à sel capacité 70 livres 

 
Listes des Pièces de rechange  
 
 
 
 
 1 Trémie   1 
 2 Boulon à tête hexagonale  M6x40  13 
 3 Rondelle plate grande Ø6  11 
 4 Rivet Ø5x8  2 
 5 Manche Essieu Pivot  1 
 6 Plaque réglable fixée  1 
 7 Tube Assemblage Trémie   1 
 8 Plaque Ajustable Active  1 
 9 Boulon à tête hexagonale  M6x20  4 
 10 Base de Ressort de Torsion  1 

 11 Ressort de Torsion  1 
 12 Contre écrou à tête hexagonale M6  24 
 13 Rondelle Plate Ø8  2 
 14 Plaque Fixée de Connexion  1 
 15 Contre écrou à tête hexagonale M8  3 
 16 Pale TTYTL3154716G 1 
 17 Jambe d'Appui  1 
 18 Bague Essieu Externe   TTYTL3154718G 2 
 19 Bague Essieu Interne TTYTL3154719G 2 
 20 Bague Entretoise Roue  2 

 21 Roue Pneumatique TTYTL3154721G 2 
 22 Rondelle Plate Ø16  1 
 23 Goupille fendue Ø4x30  1 
 24 Rondelle Mince  1 
 25 Goupille R Ø3x75 TTYTL3154725G 1 
 26 Vis M4x20  1 
 27 Assemblage Boîte de vitesse & Essieu TTYTL3154727G 1 
 28 Boulon à tête hexagonale  M6x60  1 
 29 Bielle de connexion de fixation  1 
 30 Bague Entretoise   1 

 31 Boulon à tête hexagonale  M8x75  1 
 32 Tube de Support  1 
 33 Boulon à tête hexagonale  M6x35  2 
 34 Bouchon  2 
 35 Manche de la poignée  2 

 36 Tube Poignée côté droite   1 
 37 Tube de Connexion Poignée   1 
 38 Tube Poignée côté gauche   1 
 39 Bloc de Connexion Poignée  1 
 40 Boulon à tête hexagonale M6x50  3 
 
 
 
   
 
 
 

Référence       Description                                       Numéro de pièce                         Quantité 



Instructions d'Utilisation et Manuel de pièces Westward 
 
 
  
 
 
 

 
47 

10F636 

Epandeur à sel capacité 70 livres 

 
Listes des Pièces de rechange  
 
 
 
 

 41 Bielle Ajustable  1 
 42 Rondelle en Nylon  1 
 43 Rondelle d'arrêt Ø6  1 
 44 Poignée Ajustable  1 
 45 Manche Poignée Ajustable  1 

 46 Écrou à ailettes M6  1 
 47 Entretoise  1 
 48 Plaque de connexion  1 
 49 Assemblage Jauge et Levier  1 
 50 Rondelle Frein Dentée Externe Ø8  1 

 51 Boulon de Carrosserie M6x25  1 
 52 Housse de Pluie TTYTL3154752G 1 
 53 Ecran TTYTL3154753G 1 
 54 Déflecteur 10F637 1 
 

  

 
LES PIECES DE RECHANGE NE SONT PAS DISPONIBLES POUR LES ARTICLES QUI NE DISPOSENT PAS de 
numéro de pièce indiqué. 
Ceci est un article MATERIEL Standard 
 
 
 
 
 
 

Référence       Description                                       Numéro de pièce                         Quantité 

Fabriqué pour Grainger International, Inc. 
100 Grainger Pkwy., Lake Forest IL  60045  U.S.A.

48 


	10F636-Owners-Manual

